For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

Alke

MFG. CO. INC.

For Serial Nos.
510,000 & Higher

PARTS MANUAL

LAZER Z

LIQUID-COOLED MODELS

CONGRATULATIONS on the purchase of your new Exmark mower. This product has been carefully designed and manufactured to give you a
maximum amount of dependability and years of trouble-free operation. If additional information is needed, or should you require trained mechanic
service, contact your authorized Exmark equipment dealer or distributor. If you need to order replacement parts from your dealer, always give the
model number and serial number of your mower as well as the part number, description and quantity of the part needed.

The Serial No. plate is located on the right side of the console. For ease of ordering and reference, we suggest that you record the information
requested in the following identification table.

Place Model No. and Serial No. Label Here Engine Model No. and Spec. No. (Code)
(Included in Literature Pack)
or Fill in Below

Engine Serial No. (E/No)

Model No.

Date Purchased

Serial No.

Part No. 103-7212 REV. A

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
EXMARK PARTS PLUS® PROGRAM

EFFECTIVE DATE: September 1, 1995

Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or
the part will be FREE* Guaranteed!!

How the Program Works

1. If dealer does not have part in stock for a "down" unit at
the time of request by customer, the dealer contacts his
distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus® shipment of six (6) line items or less.

2. Distributor ships part(s) to dealer or customer, as
requested by dealer, same day, overnight UPS
Distributor bills dealer for part and freight charges where
applicable.

3. If distributor does not have the part(s) in stock to satisfy
Exmark Parts Plus® order, he contacts Exmark by 3:00 p.m., central time, with an Exmark Parts Plus® order of six (6)
line items or less.

4. If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS. Exmark bills the distributor for parts and shipping charges, where applicable.

5. The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrives in accordance
to the program.

6. Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.

B. If the part does not arrive overnight due to:
1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus®
order to Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and
Exmark pays for the part.

The following restrictions apply -- The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Parts Plus service is available only
in the 48 contiguous United States. UPS has initiated a Saturday delivery program to many areas of the continental United
States and can be requested for an overnight shipment on Friday to be delivered Saturday. The next day air charge, plus the
Saturday delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no responsibility for Saturday
delivery shipments. To qualify, all Exmark Parts Plus® orders must be received by Exmark by 3:00 p.m., central time. Orders
must be six (6) line items or less. Exclusions from the Exmark Parts Plus® Program are: Any wholegood or accessory in its
entirety, engines and engine replacement parts, 5-speed Peerless transmissions and 5-speed transaxles, hydraulic or
hydrostatic wheel motors, cutter decks and engine decks or any item exceeding United Parcel Service size and weight
restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be ordered
for Next Day Air shipment but will not be guaranteed per the Parts Plus Program.

-1-
WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

AAWARNING

READ OPERATOR’S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
DTor= I €T (o 10 | o TP 21-22
Electrical Diagrams .........ccuoiiviiiiiieiiiieee e 24
Electrical GroUPS........vi v i 23
Electrical Logic SchematiCs..........ccccooevvviiiiiiiiieccee e, 25
Engine Deck Group.......ccoevoieeiiiiiiiiiie e 14-18
Front Frame GrOUP ......oveviiiiieei et 7-8
T I ] 0] U] o PP 11
HydrauliCS GroUP ....cccuuiiiiiiieeeee e 19-20
Main Frame GroUP ......coovvuiieiiiieeeeii et e e 9-10
MOtiON CONLrol GrOUP .. .ccvvvieeeeii e 13
Park Brake GroUp ....c.ueviiieiiieeee e 12
60" DECK GrOUP. . cieeeiiieiiie et 3-4
727 DECK GrOUP...ciiii it 5-6
_2-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

60" DECK GROUP

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 | 103-3184 Asm, Deck (103-3029-01) W/Decals ...... 1 40 | 1-603805 Idler Pulley 5.06 O.D. V .....cccoeevriiieennnn. 1
2@ | 3217-46 Nut, Hex 3/4-16 Heavy...........ccccoeevnnen. 3 41 | 1-633127 Belt, Blade Drive 60" DecK..................... 1
3 | 3256-24 Washer, 3/8 SAE .......ccccoviiiiiiiieiiiece 3 42 | 1-633447 Chain ... 4
4 1-513208 Washer, Spring DisK .........ccccccceiiiiinnnnn. 1 43 | 103-1898 Screw, 7/16-14 X 1 5/8 SP.....eveveeeinneenn. 8
5 1-303334 Washer, 5/16 Spring Disk..............cc....... 1 44 | 103-3505 Seal, Double, Lip ..cc.eeveeeiiiiiiiiiieiiiee. 1
6 | 32128-20 Nut, 5/16-18 WhizlocK............cccveevnnen. 8 45 | 3217-11 Nut, 5/8-11 HEX...ooovevveeiiiiiiiiieeciecee 2
7 | 1-602913-01 Baffle Widmt, Discharge.............cccceeene. 1 46 | 103-2802 Washer, Spring DisK..........cccccoevveennnnen. 3
8 | 322-2 Screw, 5/16-18 X 5/8 .......c..covviiiiiciiiennnn. 5 47% | 103-8075 Cutter Housing Complete..............ccocc... 3
9% | 1-603299 Roller, Antiscalp........cccveeeieiiiiiiiiieeeee 6 48 | 323-6 Screw. 3/8-16 X L...ceeveeeiiiiiieeeeeeeiiieenn. 4
10 | 3290-357 Nut, 3/8-16 WhizlocK...........ccccevcvveennnen. 2 49 | 103-1072-01 Strut WIdmt, DecK.........ccovcvririnieennnnen. 2
11 | 1-373034 Washer, PiVOt.........ccccocoviiniiiiiniccen 8 50+ | 103-2794 Sheave, Blade Drive ...........ccocoveevineens 3
128 | 1-603602 Axle, Anti-Scalp Roller (Type A)............. 6 51 | 1-633029 Spherical Rod End..........ccovvviiieiiininnen. 2
B | 103-5364 Axle, Anti-Scalp Roller (Type B)............. 6 52 | 327-11 Screw, 5/8-11 X 5..uvevveeiiiiiieieeeeeiiieenn. 2
13 | 98-5975 Washer, 3/8 Spring Disk...........cccccccuueenn. 13 53 | 3253-8 Lockwasher,5/8 Reg.Spring................... 2
14 | 98-5961 Screw, 3/8-16 X4 Gr8.......coccvvevvveennn 1 54 | 302-19 Zerk, 1/4-28 Straight..........cccccevvieennnnen. 4
15 | 103-5830-01 Chute, Discharge 60" ..........cccceeuveeenennn. 1 55 | 1-632199-01 Pin Widmt, Deck Strut.............cccuveeerennn. 2
16 | 322-5 Screw, 5/16-18 X L.....cooviiieiiiiieiiieen 4 56 | 3219-6 Nut, 5/8-18 HEX....coovvveiiiiiiiiiieciiice, 3
17 | 3296-29 Nut, 5/16-18 NYIOC .....ccvvveriiiiiiieien, 4 574 | 103-2785 SpINIE ..o 3
18 | 1-633084-01 Shield, Belt 60"............ccceeriviiiniieeninen. 2 58+ | 103-3046 Sheave, Jackshaft Double ..................... 1
19 | 1-323385 Knob, Belt Shield .............ccocoeeiiiiinnn. 6 59 | 103-2982 Key, /4 X3/16 X 3/4 ....cccvvviriiiiiiiann, 3
20 | 1-322110 Belt Guide Widmt............ccooovviviiieninnen. 1 60+ | 1-643393 Jackshaft ..o 1
21 | 103-0862 Screw, 5/8-18 X 23/4 Gr8 ........cccuvvenen. 3 61+ | 103-1330 Guard, Bearing TOpP ......ccocvvverivieiiiieenns 3
22 | 323-11 Screw, 3/8-16 X 2 1/4 ....ccoevviviiiiiien, 2 62+ | 103-8280 Housing W/Bearings ..........cccoeeevvveennnn. 3
23 | 1-303537 Stud, Belt Shield ..........c.cccceeviiiiiniiens 2 63 | 103-0865 Washer, Spring Disk 5/8 ...........cccccccuee.. 3
24 | 3256-3 Washer 5/16 Std Flat ............ccocveeevnnen. 6 64 | 103-2535 Spacer, Guard Bottom ............cccceeeveeennns 4
25 | 1-323417 Washer, Rubber..........cccccooviiiniiiinnnn. 2 65 | 103-2530 Blade, Notched ..........c.cccceoviiiiiniiienne. 3
26 | 103-3330 Spring, EXtension..........cccccceeiiiiiiiieneenn. 1 103-2510 Blade, Low Lift.........ccvvvvviiiiiiiiiiiiiiiiinnnns 3
27 | 322-6 Screw, 5/16-18 X 1 1/4 ......coovvvvevrieenn 1 + | 103-0301 Blade, Mulching .........cccccoiiviiiiniienen. 3
28 | 32120-10 Ring, Retaining .........ccccceeeiiiiiiieieces 2 103-1580 Blade, Solid .........cocuvviviiiiiiiiiiiiiiiiiiiiienns 3
29% | 103-5693 Kit, Idler Arm (103-6528-01) 103-6338 Blade, EXtreme .........cooovvvvveveieiiiiiiiiienen, 3
WIBEANNGS ..o 1 66 | 103-1081 ASM, StrUt LONG cv.vevevecececeeieieieveveeeeeeen 2
30 | 106-7159 O-FING. it 2 67 | 103-3249 Jackshaft ASSY.......ccccvveiiiiiiniiiciiies 1
31 | 302-40 Zerk, 1/4-20 90°. ..oooiiiiiiiiieiee e 1 68+ | 103-2544 Asm, Jackshaft Housing W/Brgs............. 1
32 | 3256-4 Washer, 3/8 Std Flat ............ccocevveeiineene 2 69A | 103-3258 Complete Deck ASSY........cocvevivveeniieenns 1
33 | 3296-39 Nut, 3/8-16 NYIOC ......ccccvviiriiiiiiiieee, 19 70 | 103-2916 Guard, TOP ...ovveviiieiiieeeee e 1
34 | 103-3504 Bearing, Spherical............cccoceeiiiiiennnen. 2 71 | 103-5677 SPACET ....eiiiiiiiiiitiiiee e 1
35 | 1-633109 Idler Pulley 6.00 Dia Flat............c...c........ 2 72 | 103-3506 Seal, Single Lip......cccoveiviiiiniiiciiics 1
36 | 3234-11 Bolt, 3/8-16 x 1 Whizlock...........c........... 1 738 | 3290-357 Nut, 3/8-16 (Type A) Whizlock ............... 6
37 | 1-633456 Bushing, ldler.........ccccooiiiiiiiniiien, 2 M | 3296-39 Nut, 3/8-16 (Type B) Nyloc..................... 6
38 | 323-8 Screw, 3/8-16 X 1 1/2 ...coccvvviviiiiiiiiies 18 748 | 98-5961 Screw, 3/8-16 x 4 Gr8 (Type A)........c..... 6
39 | 32128-37 Nut, 7/16-14 WhizlocK............ccoccuveennnee. 16 M | 3211-46 Screw, 3/8-24 x 2 Gr8 (Type B).............. 6

Exmark red touch up spray paint - P/N 1-850337.

+ % N+

Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK604.

Unit may have been built with Type A or Type B anti scalp axles. Reference page 4 to determine which axles are
installed on the unit.
Kit 103-3168 includes antiscalp roller, axle, & mounting hardware for Type A axles. Kit 103-7263 includes antiscalp
roller, axle, & mounting hardware for Type B axles.

Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade antisieze) between the jackshaft and

bearings, jackshaft and sheaves, spindles and bearings, spindles and sheaves, and under top bearing guard. DO
NOT use a copper or nickel based antisieze.

@ X X p

-3-

Complete deck assembly excludes items #39, #42, #43, and #66 and includes mule drive belt from page 18.
Complete cutter housing assembly also includes items #21 & #63.
Kit also includes items #13 & #33.
Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on nut Item #2.

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

60" DECK GROUP

v 58 Small sheave mustbe
- positioned above large

36 67 sheave as shown.

Install open end —_|
of seal outward

' Torque to
75-80 ftHbs

69

@\ 43 // @—2 Torqueto
& 140-145 ft-lbs
P Y N
4
e
39

Torque to
21 115420 ftdbs

/

-4-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

72" DECK GROUP

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 | 1-643052 Belt, Blade Drive 72" ..........ccccoevcveevinen. 1 40 | 103-1591 Asm, Deck (103-3032-01) W/Decals...... 1
2 | 1-323385 Knob, Belt Shield .............ccocoeeiiiiennnn. 6 41@ | 3217-46 Nut, HH 3/4-16 Heavy..........cccccoevveenen. 3
3 | 1-643076-01 Shield, Belt 72” RH (Shown) .................. 1 42 | 103-0865 Washer, Spring Disk 5/8 ...........cccccccuee.. 3

1-643075-01 Shield, Belt 72" LH ........ccccoviiiiiiiiieens 1 43 | 103-2982 Key, L/AX3/16X3/4 ......ccovcvviiriiiiiiiien, 3
4 | 3234-11 Bolt, 3/8-16 x 1 Whizlock...........c...cc...... 1 444 | 103-3046 Sheave, Double ...........ccoovviiiiiiiniiicns 1
5 | 3256-24 Washer, 3/8 SAE .......ccccoviiiiiiiieiiiece 3 454 | 1-643393 Jackshaft ..o 1
6 | 1-633109 Idler Pulley 6.00 Dia Flat........................ 2 46 | 103-2535 Spacer, Guard Bottom ............cccceeeveeens 4
7 | 103-3330 Spring, EXtension...........ccccoviiiiieenn, 1 474 | 103-1330 Guard, Bearing TOpP ......ccocovveriiieerciieenns 3
8 | 3290-357 Nut, 3/8-16 WhizlocK...........ccccevcvveennnen. 2 48+ | 103-8280 Housing W/Bearings ..........c.ccveevveeennnnn. 3
9 1-633456 Bushing, Idler ... 2 49 | 103-2531 Blade, Notched ...........coovvvvvviiiiiiiiiiiienn, 3
10 | 3256-4 Washer, 3/8 Std Flat ............ccocveeevineenne 2 ¢ | 103-2521 Blade, Mulching .........cccccoviiiiiiiiiccnen. 3
11 | 1-373034 Washer, PiVot.........cccccoeviiiii 8 103-2511 Blade, Low Lift........cccvvvvviiiiiiiiiiiiiiiiinnnns 3
12 | 3296-39 Nut, 3/8-16 NYIOC ......ccocuvriiriiiiiiiieeee, 19 103-1581 Blade, Solid .........cocoveeiiiiiiic 3
13 | 32120-10 Ring, Retaining .........ccccceveiiiiiiiiieies 2 103-6339 Blade, EXtreme .........cooovvvvvvviiiiiiiiiiiienen, 3
14 | 1-513208 Washer, Spring, DisK .........c.cccceevvininnen. 1 50 | 103-0862 Screw, 5/8-18 x23/4Gr8.................... 3
15 | 106-7159 O-FING. it 2 51 | 323-11 Screw, 3/8-16 X 2 1/4....ccocvvvvviiiiiinians 2
16 | 103-2802 Washer, Spring, Disk 3/4..........cccccoven. 3 52 | 103-3504 Bearing, Spherical ............ccocoeeiviiienn. 2
17 | 3219-6 Nut, 5/8-18 HEX.....evvvevevevevieeieieieveeeveeeees 3 53 | 1-602913-01 Baffle Widmt, Discharge ...........cccccce..... 1

184 | 103-2544 Asm, Jackshaft Housing W/Brgs ............ 1 54 | 322-2 Screw, 5/16-18 X 5/8......cccvvveeeieiiiien. 5

194 | 103-2795 Sheave, Blade Drive ..........ccccoeevvieennnn. 3 55 | 98-5961 Screw, 3/8-16 X 4 Gr8.......ccccovvveevineens 1
20 | 1-303334 Washer, 5/16 Spring, DisK.............cc....... 1 56H | 1-603602 Axle, Anti-Scalp Roller (Type A)............. 6
21 | 1-322110 Belt Guide Widmt............ccooovviviiieninnen. 1 MW | 103-5364 Axle, Anti-Scalp Roller (Type B)............. 6

22% | 103-5693 Kit, Idler Arm (103-6528-01) 57% | 1-603299 Roller, Anti-Scalp.......cccovveeeeiiiiiiiieeee 6

W/Bearings 58 | 322-5 SCrew, 5/16-18 X L....cuovueeeeceeeeeneenens 5
23 | 32128-20 Nut, 5/16-18 Whizlock 59 | 1-642071-01 Chute, Discharge 72".........cccccovvveennnen. 1
24 | 323-6 Screw, .3/8-16 X 1..cccvveeviiiiiiiceiece 4 60 | 3296-29 Nut, 5/16-18 NYlOC ......cccvvririiiiiiiceee 4
25 | 98-5975 Washer, 3/8 Spring, Disk............cccccee.. 13 61 | 302-40 Zerk, 1/4-20 90°......ccoviuiiiiiiiieiieeeee 1
26 | 32128-37 Nut, 7/16-14 WhizlocK............cccceuveennnee. 16 62 | 1-603805 Idler Pulley 5.06 O.D. V .....cccoeevriiieennnn. 1
27 | 103-1898 Screw, 7/16-14 X 1-5/8 .........ccoevvvcvveennnnn. 8 63+ | 103-2785 SpINIE ... 3
28 | 1-633447 ChaiN ..o 4 64* | 103-8323 Cutter Housing Complete..............cocc... 3
29 | 3217-11 Nut, 5/8-11 HeX...oocvvveiiiieiiiieeieceen 2 65 | 103-1083 Asm, Strut 72" LONG.......ccovcvvreriiieeninen. 2
30 | 3253-8 Lockwasher, 5/8 Req.Spring .................. 2 66 | 103-3249 Jackshaft ASSY.....ceeeveeiiiiiiiiiiieieiiieee, 1
31 | 1-633029 Spherical Rod End.........cccccoooviiiviiiennn. 2 67A | 103-3259 Complete Deck ASM .......ccvvvviiieinciieenns 1
32 | 327-11 Screw, 5/8-11 X 5..cocvieiiiiiiiiiceieec 2 68 | 103-3505 Seal, Double, Lip ....ccccoveeiiiiiiiiiciiiees 1
33 | 103-1073-01 Strut WIdmt, DecK.........ccocuvviriiiiininnens 2 69 | 103-2916 Guard, TOP ...ovveviiieiiieeeee e 1
34 | 1-632199-01 Pin WIdmt, Deck Strut............ccceeeeeennnn. 2 70 | 103-5677 SPACES i 1
35 | 302-19 Zerk, 1/4-28 Straight ..........cccovcveveviieenns 4 71 | 103-3506 Seal, Single Lip......cccoveiviiiiniiiciiics 1
36 | 323-8 Screw, 3/8-16 X 1 1/2 ...coccvvviviiiiiiiiies 18 728 | 3290-357 Nut, 3/8-16 Whizlock (Type A) ............... 6
37 | 1-323417 Washer, Rubber..........cccccooviiiniiiinnnn. 2 M | 3296-39 Nut, 3/8-16 Nyloc (Type B)........cccveenneee. 6
38 | 3256-3 Washer 5/16 Std Flat ............ccooceeevnnen. 4 738 | 98-5961 Screw, 3/8-16 x 4 Gr8 (Type A)........c..... 6
39 | 1-303537 Stud, Belt Shield ..........c.ccceeviiiiiniienns 2 M | 3211-46 Screw, 3/8-24 x 2 Gr8 (Type B).............. 6

Exmark red touch up spray paint - P/N 1-850337.

+ % N+

Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK724.

Unit may have been built with Type A or Type B anti scalp axles. Reference page 6 to determine which axles are
installed on the unit.
Kit 103-3168 includes antiscalp roller, axle, & mounting hardware for Type A axles. Kit 103-7263 includes antiscalp
roller, axle, & mounting hardware for Type B axles.

Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade antisieze) between the jackshaft and

bearings, jackshaft and sheaves, spindles and bearings, spindles and sheaves, and under top bearing guard. DO
NOT use a copper or nickel based antisieze.

@ X X p

-5-

Complete deck assembly excludes items #26, #27, #28, and #65 and includes mule drive belt from page 18.
Complete cutter housing assembly also includes items #42 & #50.
Kit also includes items #12 & #25.
Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on nut Item #41.

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

72" DECK GROUP

| —Install open end - 17~

of seal outward ' Torque to

75-80 fi-bs

67

TYPE A

TYPE B

©®——41 Torqueto
6 140-145 ft-bs

Torque to
50 115-120 ft-bs

/

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

FRONT FRAME GROUP

Exmark red touch up spray paint - P/N 1-850337.

+ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on spacer nut, Item #52.
Includes frame weldment plus items #31, #34, #39, #49, #51, #55, #56, and #57.

A

-7-

WWW.mymowerparts.com

Item | Part No. Description Qty. Item | Part No. Description Qty.
1A | 103-5474 Asm, Front Frame, 60”............cccceveveeene 1 32 | 3218-6 Jam Nut, 5/8-11 (607).......cccveerrrreerinnnnn 4
A | 103-5475 Asm, Front Frame, 72" ........ccccoeevineenne 1 3218-6 Jam Nut, 5/8-11 (727")..c.ceeviieiiiiiieninnnn 6
2 | 302-19 Zerk, 1/4-28 Straight ........c.cccoovvnnininns 5 33 | 103-3528 Asm, Floorpan (103-3241-01) W/Pads
3 | 106-6572 Pad, ANtSKId ... 2 & DECAIS ..o 1
4 | 1-633553 Pad, Anti SKid .........cooviiiiiniieee 2 34 | 1-543511 Seal, Grease.......ccccoovevvevceenieeniienee 2
5 | 103-2084 Asm, Lever(103-2083-03)W/Grip ........... 1 35 | 103-1474-01 Caster WIdmt.......ccceevviveeinieeiiieeeiiieene 2
6 | 1-633295 Grip, Lift LEVEr ...eeveiiiieiiiecieciecee 1 36 | 3296-51 Nut, 3/4-10 NYIOC......oeeviiiiiiiiieiiiieeee, 2
7 | 103-2064-03 Arm Widmt, Deck Lift .........ccoocuveerineenns 1 37 | 1-633508 Washer, Spring DisK..........cccccovvveeninnen. 6
8 | 1-633325 Spring, COmMpression.............ccceeveveeennene. 1 38 | 325-39 Screw, 1/2-13 X9 1/2....coviiiiiiiiieiiiees 2
9 | 3256-24 Washer, 3/8 SAE Flat...........ccocceeevinenne 1 39 | 1-811010 PlUG .o 2
10 | 3296-39 Nut, Nyloc 3/8-16 .......cccuveerriieiiieiinenn 5 40 | 103-2768 Guard, Seal .......cccceviiiiiiiiiie 4
11 | 32151-103 E-RiNG..ciiiiiiiiiiiie e 5 41 | 3296-23 Nut, 1/2-13 NYIOC .....eeeeiiiiiiiiiieiiieeeee 2
12 | 1-633068 Arm, Deck Lift .....ceeeiiiiiiiiiieiiieeiiieee 2 42 | 3230-1 Bolt, Carriage 5/16-18 X 3/4 ................... 4
13 | 1-633889-01 Plate, Deck Lift........cccceevireeniieriniieenn, 1 43 | 103-0063 Seal, Bearing.......ccccocvveinieiiiiie e 4
14 | 1-632899-01 Plate Widmt, Deck Lift...........ccccevcueeennnn. 1 44 | 1-633585 Bearing Cone.........cccceevvieeinieeeiiiceeee. 4
15 | 1-633082 Bushing, Lift Lever ........cccccooveeiiieeennnen. 1 45 | 32128-20 Nut, Whizlock 5/16-18...........ccccevvveennn 4
16 | 1-633080 Bushing, Lift Lever ........cccccooveeiiieeennnen. 1 46 | 103-5156 AXxle, CaSter.......ccovvveiiiiiiieeeieeeeee 2
17 | 323-13 Screw, 3/8-16 X 2 3/4 ..cccvveeiiiiiiiiee 1 47 | 103-1918 BUShING ..o 2
18 | 1-633097 Hitch Pin W/Lanyard ...........ccccooeveeninen. 1 48 | 323-29 Screw, 3/8-16 X 1 3/8.....cccvveviiiieiiieans 2
19 | 1-806005 Hairpin Cotter.........cccoovveeiiiieerieeeen 1 49 | 32151-29 Ring, Retaining .........ccocoveeviieiiniicenen. 2
20 | 323-9 Screw, 3/8-16 X1 3/4 ....cccovvvvvveiicnen, 2 50 | 3274-18 Screw, Socket HD 5/16-18x1 1/4 ........... 2
21 | 98-5975 Washer, 3/8 Disc Spring...........cccceecuvenn. 12 51 | 1-543508 Bearing Cup, Tapered Roller ................. 4
22 | 3290-357 Nut, Whizlock 3/8-16...........ccceevvvveennnnn. 15 524 | 103-3051 Spacer, NUL........cccoeiiiiieiiieeceseee e 4
23 | 323-6 Screw, 3/8-16 X L...cccvcvveceeiiieieeneeeen 1 53 | 103-3799 Asm, Caster Wheel............cccceorviiennnnne 2
24 | 323-7 Screw, 3/8-16X1 1/4 ......cccovveveerieene 12 54 | 3218-2 Jam Nut, 5/16-18 ......cccooverriiiieiiiiene 2
25 | 3256-29 Washer, 7/8 SAE Flat...........cccceeenineenne 4 55 | 103-1955-01 Weldmt, Front Lift Shaft (LH) ................. 1
26 | 1-633096 Rod, Deck Lift .....cocovveiiiieeiiieeiieceenn 2 56 | 103-2013-01 Weldmt, Front Lift W/Lever(RH)............. 1
27 | 3217-11 Nut, 5/8-11 Regular (60”) .........ccceeereneen. 8 57 | 1-523157 Washer, Spacer.......ccccccevvieiiniiieiiinene 2

3217-11 Nut, 5/8-11 Regular (72") ......cccocvveevunnn. 6 58 | 1-634439 Asm, Deck Lift Spring (607)...........cccuee... 2

28 | 1-633441 Swivel, Deck Mount...........ccocceeeveeennnn. 4 103-2047 Asm, Deck Lift Spring (727") ......cccceevunen. 2
29 | 3256-7 Washer, 5/8 Std Flat ..o 4 59 | 103-3527 Asm, Floorpan (103-3242-01) W/Pads
30 | 1-633064 Spring, Deck Support (60”).........c........... 2 & DECAIS ..o 1

1-643015 Spring, Deck Support (72").......ccccevveanee 2 60 | 1-543509 Bearing Cone, Tapered Roller ............... 4

31 | 103-4882 Cap, Grease ......ccccveeeveivireeeeee e 2




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

FRONT FRAME GROUP

60" Models

-8-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

MAINFRAME GROUP

-9-

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-643255 Track, Seat (4” Adjustable)..................... 1 29 | 1-513658 BUMPET ... 2
103-8386 Spring, Seat Rail .........coccvveiiiiiiiiiiees 1 30 | 3256-23 Washer, 5/16 SAE Flat ...........cccceevnenne 10
2@ | 103-3524 S@AL ...ttt 1 31 | 103-4434 G ettt 1
3 | 1-543401 Spacer, Seat Track ..........cccoecveeevieeennn 2 32 | 323-6 Screw, 3/8-16 X L..ccccuveeriieeiiiieeiiieeais 2
4 | 322-3 Screw, 5/16-18 X 3/4 ....cccuvvviiiiiiiiieee 6 33 | 1-633964-03 Stop, Park Brake..........ccccovvevirieeeniinnenne 1
5 | 103-3521 Cushion, Seat .........ccceeviveiiiiecieee 1 34 | 1-633872-03 StOP/SPACET......ceiiiiieiiieeiiieeeiiee e 2
6 | 103-3520 Cushion, Backrest..........ccccovvveveniieeennn 1 35 | 103-0284 Tab, Armrest Adjustment ............ccccceee.. 2
7 | 103-0292 Cushion, Armrest (RH).........ccccoevieeennn. 1 36 | 322-7 Screw, 5/16-18 X 1 1/2...cccveveviiieiiicenns 2
8% | 103-0291 Cushion Armrest (LH) ......ccooceeeviieennnn. 1 37 | 1-633349 Spring, COMPression ..........ccocveeeveieeeens 2
9 | 1-633859 Seat Frame.........cccocoevevviiiiiiiine, 1 38 | 3212-4 Screw, 7/16-20 X 1.00.......cccovververreene 2
10 | 3256-3 Washer, 5/16 Std Flat ..........cccccceeevieenne 2 39 | 3296-38 Nut, Nyloc 7/16-20.......cccveeriieeiineenne 2
11 | 103-7617 Asm, Frame (103-8447-03) W/Decals....1 40 | 103-4469 Kit, Seat Belt..........ccceeeviiiiriiiiiiieee, 1
12 | 103-2743 Wheel/Tire ASSY. .....cccoveeiiieeiniieeiieeenns 2 41 | 107-0075 BUShING ..o 1
103-2744 Tire, 24x12-12 4 Ply .ooovviiiiiieciicee 2 42 | 107-0076 SPIING it 1
1-633992 WHheel ...ooviiiiiii 2 43 | 107-3058 Catch, Seat Latch ........ccccovvviiiriiinenn 1
13 | 103-5254 Asm, Console (103-3665-03) W/Decals .1 44 | 3256-14 Washer, #10 STD Flat ..........ccoccvveennneen. 8
14 | 103-4423 Asm, Seat Frame.............ccccoeeiniiinene 1 45 | 32122-28 Screw, Truss HD #10-24 x 1.................. 4
15 | 242-50 Nut, Wheel 1/2-20 .........cccevieiniiiiennenns 8 46 | 1-803075 Screw, Truss HD #10-24 x 3/4................ 2
16 | 1-633293 Rod, Seat Hold-Up.......cccoovieeiiiiieninen. 1 47 | 3290-500 Screw, Pan Head #10-24 x 5/8 .............. 2
17 | 322-5 Screw, 5/16-18 X L....eeevveieeiieieiiieee 1 48 | 103-3790 Latch, Cubby DOOF.........c.ceeviiieeiiieenne 1
18 | 323-39 Screw, 3/8-16 X 5.ccocveveiiiiieiieeeeee 2 49 | 103-3666 Asm, Cubby .......cocociiiiiiiie 1
19 | 3296-2 Nut, Nyloc #10-24 ......cccvevviiiiiiiiieen, 8 50 | 323-6 Screw, Hex Cap 3/8 X 1 ......ccvvveeeiivneennns 8
20 | 3296-29 Nut, Nyloc 5/16-18 .........oeevvvieriiiieiinen. 5 51 | 107-3154 Nut, Push 3/8-16........ccccceeviiiinniiiennen. 2
21 | 3296-39 Nut, Nyloc 3/8-16 .......cccuveerriieiiieiinenn 3 52 | 98-5975 Washer, Spring Disk 3/8 ...........cccccoeunen. 8
22 | 3290-357 Nut, Whizlock 3/8-16.........ccevviriiniininns 10 53 | 106-0887 KNOD ..o 2
23 | 32128-20 Nut, Whizlock 5/16-18...........cccccveevnneen. 8 54 | 32128-23 Nut, Hex Flange Side Lock 1/2-13 ......... 2
24 | 323-20 Screw, 3/8-16 X 3-1/4.....ccovvvvevieinenee. 1 55 | 325-13 Screw, 1/2-13 X3 L4 ....ccoovvieiiieen, 2
25 | 3256-24 Washer, 3/8 SAE Flat.........ccccccoevvernenne 1 56M | 103-4553 Asm, ROPS Fold Pin.......c.cooeovviiiennnnne 2
26 | 107-3155 Cotter, Hair Pin Double Loop ................. 2 57 | 107-3124 CliP e 2
27 | 107-3083 Latch, Seat........cccocvevviriiiiiciiecenees 1 58 | 103-8383 Bolt, Seat Cushion...........ccccccecvvviiennnnne 5
28 | 322-4 Screw 5/16-18 X 7/8 ......cccvvvvveeiicireenee 2 594 | 103-8436 Kit, XP ROPS Service..........cccoevenvrnnnnn. 1
Exmark black touch up spray paint - gloss black.
*  Not illustrated.
B Includes ROPS fold pin plus hairpin, item #26.
¢ Rollover protection frame is serviced as a complete assembly only. Includes complete ROPS frame, mounting
hardware, fold pivot and locking hardware, seat frame assembly item #14, catch item #43, and seat belt assembly
item #40.
® Includes armrests, armrest adjuster hardware and seat back decal. Does not include seat belt or tracks.

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

MAINFRAME GROUP

-10-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

FUEL GROUP

-11-

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 103-3536 Cap, Fuel Tank ........ccccoveiiiieniniieenn, 2 20 | 1-633349 Spring, Fuel Tank ........cccocceeviieeiiiieenns 6
2% | 103-4925 Asm, Tank Fuel (RH) ........cccooviveninenns 1 21 | 3256-23 Washer, 5/16 SAE ..........ccccoeevniieeninenne 10
3% | 103-4926 Asm, Tank Fuel (LH) .......cccceiiiiiiniiens 1 224 | 1-633023 Stud, Fuel Tank ........ccccovviiiniiiiiiiies 6
4 | 103-1335 Fuel, LiNe .....oocviiiiiiiieee e 1 23 | 1-807533 Bolt, Carriage #10-24 X 5/8..........cc.c...... 1
5 | 103-1419 Fuel Line ...cccoveiiiiiecicceececeee e 1 24 | 3256-14 Washer, Flat #10 ..........ccccoevvieeiiinineenne 2
6 | 1-303077 Clamp, Fuel Line.......c.ccooouveiniiiciiiiiens 10 25 | 103-1193 Clip, Loom Half .........ccooviiiiiiiiiiieien, 1
7+ | Kawasaki P/N 49040-2065 Fuel Pump................... 1 26 | 3214 Screw, Cap 1/4-20X3/4 .......ccovveeeiiinnenns
8 | 1-643270 Fuel Line......cccoovvviieninens 27 | 3256-22 Washer, Flat SAE 1/4 ...
9+ | Kawasaki P/N 49019-1055 Fuel Filter 28 | 32128-33 Nut, Whizlock 1/4-20.........cccceevvriinernens
10 | 1-543526 Fuel Line.....ccveiieiiceeeeceeee e 2 29 | 1-805005 Washer, LOCk 5/16.........cccccovevivriieennnnns 4
11 | 1-633347 Valve, FUel.......cccooeiiiiiiiiiicnee 1 30 | 1-807513 Bolt, Carriage #10-24 X 1/2.........cccc..... 4
12@ | 103-2605 Fitting, Fuel Blkhd W/Screen................... 2 31 | 3296-2 Nut, Nyloc #10-24 ......ccoooiiiiiiiiiice 6
103-2784 O-RING et 2 32 | 1-513592 Knob, Red (Throttle) .........ccocueeiiiieennne. 1
13 | 322-3 Screw, 5/16-18 X 3/4.....ccoevvvuveiiiniennn, 4 33 | 1-513593 Knob, Black (ChoKe).........cccccueviiiieennne. 1
14H | 32122-30 Screw, Phillips Truss HD #10-24 X 1/2...8 34 | 321-6 Screw, 1/4-20 X 1 ..ooovvveeeinnnnn, w1
15 | 1-303435 Washer, Disc Spring 1/4..........cccccoveuneenn. 8 35 | 1-803075 Screw, Truss HD #10-24 X 3/4............... 1
16 | 103-5252 Asm, Control Panel W/Decals ................ 1 36 | 1-513762 Clip, Loom (.50) ...ceeeiiiieiiiieeiieie s 1
17 | 103-4091 Cable, Throttle .........ccccooviiiiniiiiiiices 2 37 | 1-643312 Clip, LOOM .o 1
18 | 103-3684 Bezel, Gauge ........cccceevivieiiiieeiiceen 1 38 | 99-7262 Gage, FUEl.......cocoiiiiiiiiiic 1
19 | 3296-47 Nut, Thin Nyloc 5/16-18..........c.cccceeennnee. 6 39 | 95-8972 GrOMMEL ..o 1
+ Refer to Engine Owner’'s Manual (Fuel Filter Must be 40 Micron or smaller).
@® Use Pro-lock, Nut type (Part No. 1-840022), .5ml tube on fuel fitting.
€ Use Pro-lock, Retaining Type (Part No. 1-840023), .5cc tube on stud threads going into the tank.
* Includes: tank, cap, fitting & studs. LH tank also includes fuel gauge.
B Snug fit only on slotted holes, Do Not Overtighten, tank must be able to expand.

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

PARK BRAKE GROUP

Exmark black touch up spray paint - gloss black.
*  Not lllustrated.
O This component is required for all 52" & 60" units and 72" units with S/N 498,999 and lower.

€ This component is required for all 72” units with S/N 499,000 and higher.

-12-

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-513140 BUSKHING......ooiiiiiiiiiic 2 17 | 1-633268 Grip, Brake Lever.........cccoccvevciieicincnis 1
2 1-633454 Spring, Brake ROd.........ccccceeveiiiiiiiieeenn. 2 18 | 323-4 Screw, 3/8-16 X 3/4 ...
3 | 1-633477 Rod, Brake.........ccocoveiiiiieiiiiciiiccen 3 19 | 103-2399 Pin, Clevis Spring 3/8...........

4 | 1-634500 Lever (1-632489-03)W/GIip ......cceeenee. 1 20 | 325-17 Screw, 1/2-13 x 4 (60”)
5 | 1-632217-03 Shaft, Brake ........cccccocovviiviiiiiniiiieiiieens 1 325-20 Screw, 1/2-13 X 6 (72") covecevveeeeeeeeiieen. 8
6 | 103-0352-03 Bracket, Brake (60").......ccccccevmuieenineenns 2 21 | 1481 Zerk, 1/4-28 45° (60”)...ccceeeeiiiiiiieeaeaeinns 2
103-0354-03 Bracket, Brake (72").....cccccocvvernieeeninnen. 2 302-19 Zerk, 1/4-28 Straight (72")......c.c.eeeeeeennnnee
7 | 1-523157 Washer, Spacer.......... 220 | 103-0131 Nut, Sqg. Reg. 1/2-13 UNC-2B
8 | 1-809036 Nut, Slotted 1.00-20 & | 32128-49 Nut, Whizlock 1/2-13 (72") ...cccovvvveeenennn.
9 | 103-0355 Band, Brake..........cccccovviiiniiiiiiiiicnn 2 23 | 3219-3 NUt, 3/8-24 ... 8
10 | 103-6594 Spacer (Short)(60”) ......ccccvvervreeinveeennn. 4 24 | 3290-357 Nut, Whizlock 3/8-16..........ccccuveeeeeernnnes 4
* | 1-633060 Spacer (Short) (72") ..cooocveeeeeiiiieieeee, 4 250 | 3253-7 Washer, Lock 1/2.........cooeviiiiiiiiiaiiiins 8
11 | 1-653381 Spacer (Long)(60”).......cccvverrieienirieennnn 4 26 | 3256-4 Washer, 3/8 Std..........ccccvviiiiniiiieiie 4
* | 1-633062 Spacer (Long)(72") .ccceeeiueieeeeeieiiiiieeeennn 4 27 | 3272-10 Pin, Cotter 1/8 X 3/4 ... 2
12 | 1-633102 Bearing, Flange..........ccccccciiiiiiieieinnns 2 28 | 1-806800 Pin, Cotter 9/64 X 1 1/2 .......ccccceunnnnnnnnn. 2
13 | 1-633131 YOKE oot 4 29 | 322-9 Screw, 5/16-18 X 1 3/4...c.ccvvvvvveiiiiieens 6
14 | 1-633144 Pin, Trunion ...........oevvvvvevvveieieieieveievenenens 2 30 | 103-0384 SPACET i 6
15 | 103-0590 Hub & Drum W/Studs, Wheel................. 2 31 | 103-0374 Retainer, Brake Band..............ccccuveeeennn. 2
* | 1-633926 Studs, Wheel ..., 8 32 | 1-808285 Pin, Clevis 3/8 X 1 L/4 ........coocvvveviicennn. 1
16 | 3257-42 Key, Woodruff 5/16 X 1.........cccceveeeennnns 2

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

MOTION CONTROL GROUP

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 | 1-303105 YOKE oot 2 20 | 322-6 Screw, 5/16-18 X L 1/4......oeveveeeeeien. 4
2 98-5975 Washer, Disc Spring 3/8.........cccccevuuneen. 4 21 | 3234 Screw, 3/8-16 X 3/4...c.cooviiiiiiiieeiien, 8
3 103-4079 DaMPET ... 2 22 | 323-7 Screw, 3/8-16 X 1.....cocoeveeeeeieieieieeeeeee, 4
4 | 1-543017 Ball Joint (RH).....cocovviiiiiiiiiiiicen 2 23 | 323-9 Screw, 3/8-16 X 1 3/4....ccccvvvivciiiiiinens 6
5 1-603735 Bushing, Nylon (Reverse Ind)................. 2 244 | 1-803022 Set Screw, 5/16 X 5/8.......ccuveeeiiiiiiinnen. 2
6 1-603737 Bolt, (Neutral Return) ...........cccceeeeeennnnes 2 25 | 3296-39 Nut, NyloC 3/8-16......cccveieieeeiiiiiieeeeene 6
7 1-603807 Spring, (Neutral Return) ............cccceeeeenn. 2 26 | 3219-2 NUL, 5/16-24.....oveiieeeiiiiiieeee e 8
8 | 1-403180 Screw, 5/16-18x1 3/8 SP......ccovvevvveennnnn. 4 27 | 1-804524 Nut, 5/16-24 (LH) ..cocoviiiiiiiieeiiiiieeeeeee 3
9 | 32128-20 Nut, Whizlock 5/16-18.............ccccuveennene. 12 28 | 3220-2 Nut, Jam 5/16-24 ........ccovveeeiiiiiiieeeene 2

10% | 103-3457 Handle (103-3326-03) W/Grip (LH) ........ 1 29 | 3256-2 Washer, /4 ... 2
11 | 103-3458 Handle (103-3327-03) W/Grip (RH)....... 1 30 | 3256-3 Washer, 5/16 Std..........cccoevvvivciiieninnenne 4
12 | 1-632208 Arm, Pump Control.............occuveeeeeannnns 2 31 | 3290-357 Nut, Whizlock 3/8-16..........ccccvveeeeeernnee 8
13 | 103-4781 Bracket, Motion Control (LH)................. 1 32 | 3272-5 Pin, Cotter 3/32 X 1/2 ....ccoovvviiiiiiien, 2
14 | 103-4782 Bracket, Motion Control (RH) ................ 1 33 | 1-808280 Pin, Clevis 5/16 X 1......cccccceevnnnnnnnnnnn. 2

15 | 103-3064 Link, Tracking Rod ..........cccccevviiieninnen. 2 34 | 3296-29 Nut, Nyloc 5/16-18........ccevvveeeeiiiiiiieeennnn 4
16 | 1-633102 Bearing, Flanged............cccocoviviiiennnen. 4 35 | 1-323245 Spring, COMpression ...........coccvveevieeens 2
17 | 1-633152 Ball Joint (LH) ...ooocvveiiiiiiiiiiecen 2 36 | 103-3060 Knob, Tracking........cccocceveeeiiiiiiiiieeens 1
18 | 103-0407 Arm, Control Shaft............c.ccocieiiiens 2 37 | 103-4330 Asm, Tracking Rod ............coceevviieinnnen. 1
19 | 103-3456 Grip, Motion Control Handle.................. 2 38 | 103-4331 Asm, Tracking Rod ............coceevviieinnnen. 1

Exmark black touch up spray paint - gloss black.
*  Not lllustrated.
+ Use Pro-lock, Nut type (Part No. 1-840022), .5ml tube on setscrews.

-13-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ENGINE DECK GROUP

Install open end
of seal outward

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 98-5975 Washer, Spring Disc 3/8...........ccccoeveene 1 14% | 103-5695 Kit, Idler Arm (103-4593-03)
2 | 302-40 Zerk, 1/4-20 (909 .....ocveeeeeeeeeeeeeenn. 1 W/BEANNGS ....covvieeiiiieiiiiee e 1
3 103-5677 SPACET .. 1 15 | 323-11 Screw, 3/8-16 X2 1/4...............l 2
4 | 1-603401 Spacer, SPriNg .....ccoocuveeeiieeeniiee e 1 16 | 323-9 Screw, 3/8-16 X 1 3/4.....ccccvevecieeeannan 1
5 3256-4 Washer, 3/8 Std .......cc.ccoevviiieciiiee 2 17 | 323-13 Screw, 3/8-16 X 2 3/4 ..ccovviiiieieieie 1
6 | 103-2627 Bushing, Idler.........c.ccoooiiiniiiniiene, 1 18 | 1-800805 Screw, 3/8-16 X 3 1/2 Gr8.......ccccevvvenn 1
7 | 106-7159 (0 (1T TSP 2 19 | 3296-39 NUE, NYIOC 3/8 .. 1
8 | 1-603402 Spring, Mule ldler...........ccccovvveiiennnenen. 1 20 | 3256-24 Washer, 3/8 SAE ......c..ccceeveveeieeiieeiees 3
9 | 1-603496 Bushing, Idler.........c.ccoooiiiniiiniiene, 1 21 | 103-2916 Guard, TOP «eeeeeeiiieiiiee e 2
10 | 1-603805 Pulley, Idler ..o, 1 22 | 103-3506 Seal, SiNgle Lip....cooereeneiieeceeeeee 2
11 | 3290-357 Nut, Whizlock 3/8-16............ccccceevuriiinnnnns 6 23 | 32120-10 Ring, Retaining .........cccocevvvieeieiieneceane 2
12 | 1-633166 Pulley, Idler ..o, 1 24 | 103-3504 Bearing, Spherical .........ccccceeveiieienennn. 2
13 | 103-4014 Belt, Mule Drive.........ccccocvevvenniiiieneens 1

Exmark black touch up spray paint - gloss black.
%  Kit also includes item #19.

-14-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ENGINE DECK GROUP (cont.)

Item | Part No. Description Qty. Iltem | Part No. Description Qty.

1 | 103-3342 As}m, Raldiator Trim (1-633902-03) 37 | 1-633851 Extension, Crankshaft...............cccococo..... 1

WIDECAIS .....ocovvvviviiiiiiiiiiiiiiiiiiiiieeeeeee 1

2 | 1-643161  Cap, RAIALON ... 1 22 ;'3%0154?82 \Igvuisr;egx ',‘\;gk 5/16 2

3 | 103-1046 Radiator, Horiz. Mount ...............c..ceu... 1 Lo Crrmmmmmmmmmmmmmmm————

4 | 3221 5/16-18 X 1/2 HHC SCreW........ooccco..... 12 i’i ;'223:_’229 C\f‘:shzl:m:afg‘i:“’m """"""""""""""" !

5 | 3256-23 Washer, Flat SAE 5/16..........ccccccvurenene. 14 ’

6 |103-3343  Asm, Fan Mount Plate (1-633888-03) 421 1-809095  Screw, Hex Socket 1/4-20 x 1/2

WIDECAIS ..o, 1 43 | 103-0098 Shroud, Hydraulic Fan ..............c........... 1

7 1-803067 Screw, 12-24 x1 HSWHMach 4 44 | 3296-2 Nut, Nyloc #10-24........

8 | 3256-16 Washer, Flat Std #12 ..........cccccoveevneens 8 45 | 3256-14 Washer, Flat Std #10

9 | 1-804254 Nut, Nyloc HH #12-24 .........c.ccovveeurennne 4 46 | 3290-500 Screw, Mach #10-24 X 5/8 .........c..cco.... 6
10 | 1-633831 Fan Assy, 12" Hi Profile ..........ccccccoeee. 1 47 | 103-0895-03 Shield, Lh Liquid..............

11 | 1-633989 Clamp, Hose-Worm .75-1.50.................. 4 48 | 1-633794-03 Shield, Rh Eng Shield

12 | 103-0074 Hose, Radiator Inlet ...............ccccveeennne... 1 49 | 321-4 Screw, Cap HH 1/4-20x5/8 .................... 6
13 | 103-0075 Hose, Rad. Outlet ............ccocveeriiieennnen. 1 50 | 32128-33 Nut, Whizlock 1/4-20........

14 | 103-1557 Muffler, Kit.......c..ooeeee 1 51 | 33115-020 Screw, M10-1.5x20mm

15 | 321-3 Screw, Cap HH 1/4 x 20-.625................. 1 52@ | 103-3244 Clutch (103-6589) Kit........cevvvververireenn 1
16 | 98-5975 Washer, Disc Spring 3/8..........ccccceeuveene 6 103-3012 Kit, Brake Pole Module ....

17 | 1-633988 Spacer, Clutch Anchor ............cccccceeee. 1 53 | 1-303335 Tie, Cable 7 15/16 (Large)

18 | 1-633396 Clip, LOOM 56......ccueiiiiiaiiiieiieie e 1 54 | 3256-3 Washer, 5/16 Std.........cccocevveeeiienininnns
19 | 93-2195 Element, Filter Primary.............ccccoeve... 1 55 | 1-613235 Washer.........cccoouvennee.

20 | 95-5806 Bracket, Air Cleaner Mount .................... 1 56 | 1-633543-03 Strap, Clutch/Brake

21 | 322-6 Screw, Cap 5/16-18 x 1-1/4................... 3 57 | 1-633545 Spacer, Grommet ........cccoceeeeveerveenneenn
22 | 3296-29 Nut, NyloC 5/16-18 ......covveeiieiiicieeniiene 2 58 | 1-633630 Grommet ........ccoeevernenne

23 | 3256-3 Washer, Flat Std 5/16 ..........ccccceevvinieen. 4 59 | 322-19 Screw, Cap HH 5/16-18 x 4

24 | 95-5805 Cleaner, Remote Air W/Filter.................. 1 60 | 103-0113 Clip, LOOM ..o
25 | 1-643009 Clamp, Hose 1.31-2.25 ........ccceevveeennnnn. 2 61 | 33115-025 Screw, M10-1.5 x 25mm ..

26 | 1-643084 Hose, Air Inlet .........cccoeveiinieniiiienee 1 62 | 1-603610 Washer, Disc Spring 7/16

27 | 32128-20 Nut, Whizlock 5/16-18............ccccveeenne... 2 63A | 33115-035 Screw, Cap M10x1.5 x 35mm................ 1
28 | 1-643164 Cap, Overflow Tank ..........ccccueveviieennnn. 1 64 | 94-3652 Cover W/LatCh........coocvveeviieieninen.

29 | 1-643163 Tank, Overflow (2.0 PtS)..........ccceevciveene 1 65 | 1-643283 Latch, Air Cleaner

30 | 1-643131 Hose, .25 1D X 22.00" .......cceeerieirrieannnne 1 66 | 87-9400 Vacuator Valve .........ccooeverveiiecninnineens 1
31 | 1-643259 Elbow, 90deg........cceevviviiiiiiiiiiceen 1 67 | 103-0114 Spacer, Clutch

32 | 1-513645 Bushing, Fuel Valve .............cccoceieiinis 1 68 | 103-0152 Keeper, Clutch
33 | 103-3247 Kit, Clutch Jumper Harness................... 1 69 | 103-3068 Valve, Oil Drain.......cccceoverveiieenieenneenne
34 | 321-2 Screw, Cap Hex 1/4-20 x 1/2.................. 1 70 | 103-1564 Gasket, Exhaust ...........

35 | 1-303287 Tie, Cable 5 1/2 (Small)...........cceevvnnenne 3 71 | 103-1511 Arrester, Spark (1.50)

36 | 1-643129 Hose, .31 1D X 27.00" ........cccoveeeieeeennee. 1 72 | 103-1512 Clamp, Muffler (1.63) .......cccoeviveeeiiineenns 1

Exmark black touch up spray paint - gloss black.
Replacement Engine Oil Filter - Kawasaki Part No. 49065-2078.
A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on clutch bolt.
® Includes clutch and jumper harness kit item #73.

B Includes jumper harness, clip and 2 plastic ties item #53.

-15-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ENGINE DECK GROUP (cont.)

ITEMS 70,71,8 72
INCLUDED WITH
MUFFLER KIT
(ITEM #14)

OIL DRAIN

| 5
69 b
oy 54) 5

-16-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ENGINE DECK GROUP (cont.)

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-633864-03 Screen, Radiator Intake..............ccceeene 1 31 | 3290-357 Nut, Whizlock 3/8-16..........cccccovrrivrernnne 12
2 | 1-803075 Screw,10-24 X 3/4......cccevceeiiiniienee 4 32 | 1-633897-03 RIb, TOP..ccvviirieririeiieneesee e 2
3 | 3256-14 Washer, Flat Std #10 ..........cccoceviveieenn 8 33 | 1-633898-03 Rib, BOtOM......covviiiieiieiieeceeeee e 2
4 | 3296-2 Nut, Nyloc #10-24 ......cccveviiiiiiiiiieen, 4 34 | 1-633877-03 Bar, Latch HOOK..........ccevviiiiiniiieiiienne 2
5 | 3224 Screw, Cap HH 5/16-18 x 7/8................. 8 35 | 1-643189 Keeper, Rubber Latch...........c.ccoccuveenne. 2

6% | 103-1044 Hood Assembly.........cccoveeriiiiiniiienineen, 1 36 | 103-7623-03 Bar, Rad. Mnt. Frame ...........ccccceeennnnn. 2
7 | 3256-23 Washer, Flat Sae 5/16 ............ccceeevineenne 20 37 | 323-7 Screw, Cap HH 3/8-16 x 1-1/4 ............... 2
8 | 3296-29 Nut, Nyloc 5/16-18 .........oeevvvieriiiieiinen. 4 38 | 323-9 Screw, Cap HH 1/4-20x1 1/2 ............... 2
9 | 1-633885-03 Plate, Hood Hinge.........cooouveiiniiienineenns 2 39 | 103-7453-03 Plate, Side Rad. Mnt. RH..........cccceeeeen. 1
10 | 1-632986-03 Hinge, Shackle WId...............ccccevueeennn. 2 40 | 103-0107-03 Brace, Radiator-LH..........cccceevvveeennnen. 1
11 | 32128-20 Nut, Whizlock 5/16-18 ...........ccceecveennene 37 41 | 1-632985-03 Brace, Radiator-RH ..........c.ccoeervvrnnennn. 1
12 | 322-3 Screw, Cap 5/16-18 X 3/4.....ceeevvvveennnne 23 42 | 1-633878-03 Crossbar........ccccovueeeriiieeeniiieeeiieee e 1
13 | 1-808285 Pin, Clevis 3/8 X 1 1/8 ....c.ccoovevveeciees 2 43 | 103-2870-03 Deflector, Air.......ccccooveririiiienieieiieneee 1
14 | 3256-24 Washer, Flat Sae 3/8 ..........cccovvveevinenne 10 44 | 3269-3 Rivet, Pop St13/16 X 1/4 ......ceevvvvveennn. 4
15 | 1-806003 Pin, Hair Cotter .080 #2...........ccccveevunen. 2 45 | 49-2040 Screw, Tapping 1/4-20 x 3/4 2
16 | 1-643106-03 Angle, Rad. Trim Side RH...........cc.cc...... 1 46 | 103-0110-03 Plenum, Air INtake ........cccooevveeriieeeninenn. 1
17 | 1-643108-03 Angle, Rad. Trim Bottom...........cccceenneee. 1 47 | 323-14 Screw, 3/8-16 X 3 (60”) ....vvevviveeiiiieens 4
18 | 1-643107-03 Angle, Rad. Trim TOp .....ccoeevvveeerieeennnnn 1 323-6 Screw, 3/8-16 X 1 (72”) ccocvveeriieeeiiieens 4
19 | 1-643105-03 Angle, Rad. Trim Side LH............cc......... 1 48 | 103-2099-01 Weight Bar (60”) ......cccouveeiiveenriiieiiinenns 3
20 | 1-643187 Seal, Trim - 20" Length ...........cccccveenne. 2 100-2333-01 Weight Bar (72") ..cccveeeivieeiiieeeiieeeciee 1
21 | 1-643186 Seal, Trim - 14" Length ...........cccocveennn. 2 49 | 98-5975 Washer, 3/8 DisC SPring ...........ccceevveen. 4
22 | 103-7452-03 Plate, Side Rad. Mnt. LH...........cccceene. 1 50 | 1-303435 Washer, Spring Disc 1/4 ...........cccccoeuuen. 5
23 | 1-643188 Latch, Epdm Rubber ...........c.ccoocveennnen. 2 51 | 103-3340 Asm, Lift Shield W/Decals...................... 1
24 | 923786 POP RIVEL ...t 8 52 | 1-633300-03 Shield, Lift......ccccccvrrverirnieniereeiee e 1
25 | 322-5 Screw, Cap 5/16-18 X L......c.cccevevveeennnnn. 9 53 | 1-803035 Rivet, Alum. 3/16 X 1/4........ccoevvvueeannn 3
26 | 1-632873-03 Radiator Mount Weld-Rear..................... 1 54 | 103-1308 Shield, ENgine .......ccccveeviiiiiniiiciieees 1
27 | 1-633886-03 Bumper, Rear..........ccccoevuiieiiieeeniieen 1 55 | 32128-33 Nut, Whizlock 1/4-20.........cccccevviiiennnnne. 2
28 | 3296-42 Nut, Nyloc 1/4-20 ......cccoviiiiiiiiiiiieiienn 6 56 | 321-4 Screw, 1/4-20 X 3/4......ccovieiiiiiiiiiieens 4
29 | 323-6 Screw, Cap Hex 3/8-16 X 1 ........ccceeeuneee. 6 57 | 3256-2 Washer, 1/4 Std.........ccoceviiiiiniiieiieee 6
30 | 1-523420 Bumper, Rubber...........cccccoiinniiinnn. 2 58 | 1-803072 Rivet, Bulbex .19 X 1.07 .......ccceevvvveennnnn. 17

Exmark black touch up spray paint - gloss black.
* Hood assembly comes with back logo decal, side decals need to be ordered separately.

-17-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

N

7/7% \x

] 2M JE
,,/ A

ENGINE DECK GROUP (cont.)
-18-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

HYDRAULIC GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 103-1947 Asm, Reservoir W/Decal ...........ccccceeennee 1 24 | 103-3735 Hose, Lower LH (60”).........cccouveiiineennnnn. 1
2 | 103-1948 Cap, Hydraulic Reservoir ............c.......... 1 103-1863 Hose, Lower (72") ...ccccovcvvieriieciiiicee, 2
3 | 103-1949 Gasket, Reservoir Cap. w1 25 | 103-3736 Hose, Upper RH (60).... e 1
4 | 104-7836 Head, Filter .........cocoveiiiiiiiccn 1 26 | 103-3737 Hose, Lower RH (60”) .......ccoovvvvienneennen. 1
5 1-513211 Element, Hydraulic Oil Filter................... 1 27@ | 103-6907 Sheave, Pump
A | 1-523541 Element, Hydraulic Filter (Winter)...........1 M | 1-633568 Sheave, Pump
6 | 103-1988 Clamp, Hose (11/16).....cccccevvueeinnneennnnn. 4 28+ | 1-803022 Setscrew, Sq Hd 5/16-18 x 5/8
7 | 103-1716 Clamp, Hose (17/32) ....ccccveviiieiniiiennnn, 3 29+ | 30-1710 Setscrew, Sq Hd Cup 5/16-18 x 1.......... 2
8 | 103-1826 Asm, Hose Hydraulic.... 1 30+ | 1-803050 Setscrew, Sq Hd Cup 5/16-18 x 3/4 ....... 2
9 | 103-1827 Asm, Hose Hydraulic...............cceevcniennns 1 31@| 5-1077 Key, 3/16SQ X L..ccovcivieiiiiiiiieeiiieeee 2
10 | 103-1808 Hose, HydrauliC............cccccoviiiiiiiniennnn. 1 W | 1-807272 Key, 5mm x 5mm x 25mm
11 | 103-1806 Asm, Case Drain Hose. a1 32 | 1-603991 Adapter, Straight (60”) ..

12 | 103-1807 EIDOW,45°. ... 1 1-603919 BOSS O-RiNG ...covviiniiiiiiiieeicenieeee i
1-603921 B0SS O-RiNG ....ovveviiiiiiiiciieciccen 1 1-603992 Flare O-RiNG.....ccccovvviiiiiiiiiiiieiecce,
13 | 103-1828 Adapter, Run Tee el 1-633786 Elbow,90° Long (72").....
1-603921 B0SS O-RiNG ....ovveviiiiiiiiciieceiccen 1 1-603919 B0SS O-RiNG ..cvvveiiiiiiiiiceceec e 1
14 | 103-1801 Adapter, Straight 1-603992 Flare O-RiNG .....ccccovvvieiiiiiiiicciice,
1-603921 Boss O-Ring ......... 33 | 1-633167 Pulley, Idler W/Bushing
15 | 103-1912 Adapter, Straight 34% | 103-5694 Kit, Idler Arm (103-4595-03)
1-603921 Boss O-Ring W/BEANNGS .....evvveieeeeeiiiiieeee e 1
16 | 103-1799 Elbow,90°........ 35 | 323-9 Screw, HH 3/8-16 X 1 3/4......cccceeevveeennn 1
1-603921 Boss O-Ring 36 | 3256-3 Washer, Flat Std 5/16...........cccccveevnnen. 1
17 | 321-3 Screw,1/4-20 x 5/8 37 | 3290-357 Nut, Whizlock 3/8-16............ccceevcuvrennnne. 8
18 | 1-805004 Lockwasher, 1/4.... 38 | 103-5677 SPACET ....eiiiiiiiiiiiee e 1
19 | 103-1802 EIDOW, 90°......oiiiiiiiiieeiieeee e 39 | 32128-33 Nut, Whizlock 1/4-20.........cccevvviiieennens 2
1-603921 B0SS O-RiNG ....ovveiiiiiiiiiciieeccn 40 | 1-633567 Sheave, Engine ........ccccovviiiniiiiiinicns 1

20@ | 103-7262 Pump, Hydraulic.... 41@ | 103-6906 Belt, Pump Drive........cccccoviiiiiiieeeeiies 1

M | 103-8802 Pump, Hydraulic..........ccccccovviiiniiinnn. MW | 1-633569 Belt, Pump Drive.........ccccooiviiiiiicnen. 1
103-7441 Kit, Input Bearing ..........cccoeeevuvveeeeeennnns 1 42 | 323-8 Screw,3/8-16 X 1 1/2........cccoeeeeeieiil. 1
103-8448 Kit, Thrust Bearing ... A 43 | 1-800805 Screw,3/8-16 x31/2 Gr8....................... 1
103-7443 Kit, Cylinder Block 44 | 323-7 Screw,3/8-16 X 1.....ccoeeeeeeeieieieieeeeeeeee, 4
105-6184 Kit, Overhaul Seal ............cccoceevciiennen. 45 | 106-7159 O-FINQG et 2
103-2741 Kit, Shock Valve....... 46 | 13-2840 Key, 1/4 X UA X1 U4 ..o, 1

21 | 1-603990 Connector, Straight 47 | 302-40 Zerk,90° 1/4-28.....covvvveeiieeiiiiiiieeeeeeeea 1
1-603920 O-RIiNG (SAE #8) ...cccvvveiiiiiiiiiieiieee 48 | 103-3504 Bearing, Spherical ............ccocoeeiiiienn. 2
1-603992 O-Ring (37° Flare #8) 49 | 103-3330 Spring, EXtension...........cccoveeiiiiiiiennn. 1

22@ | 103-6988 Motor, Wheel Drive 240cc 50 | 321-6 Screw, HH 1/4-20 X 1.l 2

B | 103-6989 Motor, Wheel Drive 280cC............ccvvveee. 2 51 | 3256-22 Washer, SAE 1/4 ........ccooveveveviviiiiiiinannn, 2
103-6996 Kit, Output Shaft & Seals.......... a1 52 | 103-2916 Guard, TOP «eeeeeeiiieiieee e 2
103-6994 Kit, Seal ......ooovcviiiiiiiiiicccc e, 1 53 | 103-3506 Seal, Single Lip......ccoooveiviiiiniiiciiics 2

23 | 103-3733 Hose, Upper LH (60™)......cccoviiiiiieneennnns 1 54 | 32120-10 Ring, Retaining ........cccveeiiiiiiiiiieees 2
103-3734 Hose, Upper (72")

Exmark black touch up spray paint - gloss black.

HOo) +

-19-

Use Pro-Lock, Nut Type (P/N 1-840022, 5 ml tube) on setscrews.
Use only for operation below 32°F (0°C).
This component is required for units with S/N 510,000 thru 527,799.
This component is required for units with S/N 527,800 and higher.

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

HYDRAULIC GROUP

72" ONLY

24

Torque to
15 ftdbs

Install open end
of seal outward

-20-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

DECAL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 103-3794 Decal, Park Brake ..........ccccoovevevieieennenns 1 20 | 103-0223 Decal, Shell Coolant ............cccccovevvrennen. 1
2 103-3979 Decal, Cutting Height ... W1 21 | 103-4930 Decal, Choke..............

3 | 107-2112 Decal, Warning Slope ...........cccocoveevnnen. 1 22 | 103-1077 Decal, Bolt Torque
4 | 103-6319 Decal, Check Service..........ccccoocuveennnen. 23 | 103-1027 Decal, Relay .........cccooeeeviiiiiiiiciiiice,
5 | 1-643222 Decal, Belt Routing ...... 24 | 1-403005 Decal, Danger

6M | 1-323540 Decal, Roller Mounting 25 | 98-5954 Decal, Missing Cover
7 | 1-633706 Decal, Deck Height 26 | 1-633313 Decal, Warning ..........ccccccveercvereicinnennnnn. 1
8 | 103-1798 Decal, Throttle.......... 27 | 1-643401 Decal, Mercury Switch .. .1
9 | 1-643253 Decal, Radiator Fan 28 | 1-633462 Decal, Important ...........ccccoovevevcinennnn. 1
10 | 1-513742 Decal, NO Step.......cccevviiiiriiieiiiicee, 2 29 | 107-2102 Decal, Rops Folding.............ccceeevvveennnnn.
11 | 103-0262 Decal, Fuel Valve el 30 | 1-633922 Decal, Anti-Scalp
12 | 1-513748 Decal, Guard.............eeeveveveveeveererererenennns 1 31 | 1-523552 Decal, Hyd Tank/Hot Surface
13 | 103-2076 Decal, Hot Surface...........ccccoeevciiiencnnen. 2 32 | 103-5881 Decal, Rotating Devices..............cc.ccu.e. 1
14 | 103-3270 Decal, 3750 RPM 33 | 103-4574 Decal, Exmark Logo... A
15 | 103-1147 Decal, Ultracut 72 34 | 103-1146 Decal, Ultracut 60 ..........ccccovveeininiennnnn. 1
16 | 1-643339 Decal, Pump Belt Rtg........cooocuviieeeinnnnes 1 35 | 103-1141 Decal, Hood LH .....cvviiieiiiiiiiieeees
17 | 1-303508 Decal, Discharge Warning el 36 | 103-1142 Decal, Hood RH.........

18 | 103-3112 Decal, LC Lazer Modeél..............cvvvvveeenees 1 37 | 103-4973 Decal, Console Top
19 | 103-4474 Decal, Ignition/PTO .........ccovviiiviiieninen. 1 103-5471 Decal Kit LZ LC

B Decal used on decks with type A anti scalp axles. Reference pages 3-6.

-21-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

AN

+D0 NOT operate under the infuence of

alcohol or druge.
+ Do NOT operate without shields, guards, and
saety devices In place and working.
« Check the function of the operator presence controls
(OPC) safaly systom dail. Do NOT defest the OPC
System.
« Stop engine and remove key before adjusting.
servicing or cleaning machine and attachments.
ENGAGE |« Hearing protection is recommended.

(3

Disengage

park brak.

Eng:
oz - Stop engine.

4 5

DECAL GROUP
2

[_ADANGER ) 1y

us injury or death
Jess ongine and blades arestoppoc.

YES
CUTTING
HEIGHT

To avoid serlous injury or death:
« Pick up objects that could b thrown by the biades.
= Do NOT mow when people and pets are in the area.
300 * Do NOT carry passengers.

Look behind and to the side before changing directions.
Bofore leaving the operator's position:

s qut 1o neutral lock position.

BELT ROUTING

CHECK/SERVICE REFERENCE AID
<=1 GREASE LUBE POINTS AT INTERVALS SHOWN.
(1) CHECK HYDRAULIC FLUID AT INTERVAL SHOWN.
(USE ONLY MOBIL 1 15W-50 SYNTHETIC MOTOR OIL.)

@
[3] CHECK TIRE PRESSURE IN PNEUMATIC TIRES -
13 PSI AT INTERVAL SHOWN.
SEE OPERATORS MANUAL FOR ADDITIONAL DETAILS

YEARLY <=4 (UNDER ENGINE DECK)

3
A WARNING

Operating on wet grass or steep slopes can cause sliding
and loss of control
Wheels dropping over edges can cause rollovers, which
may result in serious injury, death or drowning.
To avold loss of control and possiblilty of rollover:

‘Do NOT operate near drop-offs or near water.

“Do NOT operate on slopes greater than 15

‘Reduce speed and use extreme caution on slopes.
-Avold sudden tums of rapld speed changes,

There is no roll over protection when the roll bar is down. #CX} Y
&

Always keep roll bar in the raised and locked position

and use seat belt.
Read and follow rollover protection instructions and warning. | /

avours 3] g
rouns(q A CAUTION oo
= rormesees | WSS
avouns s
: <]
YEARLY <8 o
I I
P o
o Dvany

1 eaRLY 3] =0 YEARLY
aovouRs a0 HoURS i,
\

PUMP BELT ROUTING

Thiscooling system protected by:

@

Shell DEX-COOL **

Extended Life Antifveeze/Coolant

[ACAUTION
DO NOT OPERATE
WITHOUT GUARD

1N PLACE,

2 BUSHI

L]
7 WHZLOCKNUT T
® *MusT BE GRADES H
'BOLT AND WASHERS MUST o
AS! T
T
L
E

ko

103179

Engine RPM
+50 (no load)

18

DISCHARGE DEFLECTOR, ENTIRE
GRASS COLLECTION SYSTEM, OR
MULCH KIT IN PLACE. DO NOT

REMOVE GRASS CATCHER UNTIL

22

\
(NG HAouo
COOLED,
0
BLADES HAVE STOPPED. 1300508 ®

KILL ~ START  FAN

DANGER

Topoffanly with S5 DEX 0L~
Exende i Antceze Cosant

Suggested change ntrvals a
year o AGU0 howrs o service
Do not i with conventionslcosants
IMPORTANT: Before stating Areetfcoor s ol o
engine, clean grass from
pump drive belt compartment,

4 CAUTION

RELAY  RELAY RELAY
KEEP HANDS and FEET AWAY

out from under deck at HIGH SPEED.
+ Replace Blade Bolt after striking a foreign object.
+ Torque Blade Bolt to 115-120 FT-LBS (156-163N m)

E OPERATOR'S MANUAL __1os-1o77

Check more often in dry.

2

“TLoose or Damaged Blade Bolt may allow blade to come
SPEE
o
SEI

29

IMPORTANT:

NERCURY SITCH PAT HUNBER 1407 SEE
NGER n w A R N I N G OPERATORS WAUAL FOR DSPOSAL NSTRUCTS BEFORE STARTING ENGINE,
CHECK MORE OFTEN IN DRY

[COVER IS WISSING, DO NOT OPERATE
THIS UNIT WHEN COVER IS NOT IN PLACE.

'DISENGAGE BLADE CLUTCH, SHUT OFF ENGINE
AND REMOVE KEY BEFORE MAKING ADJUSTMENTS,
'SERVICING OR CLEANING DECK.

e

%2

[ AWARNING )
ROTATING MECHANICAL DEVICES
72| " AN CAUSE SERIOUS IURY! od

- DONOT operate without guards in place| éci

(A

- Stop engine befare opening cover

30\

ANTI-SCALP ROLLER

ADJUSTMENT HYDRALLIC L - USE ONLY

FOR NORMAL OPERATING CONDITIONS PLACE MOBIL 1 SAE 15W.80
ROLLERS N POSITIONS SHOWN FOR /4" (19 mm) SYNTHETIC ENGINE OL
GROUND CLEARANGE. AL TOToR G FRLE

i CUTTING HEIGHT _

: INCHES(mim) A CAUTION

i 20(51)

i i m HOT

! 30(76)

[FOR MAXIMUM FLOTATION, ROLLERS WAY BE
[POSITIONED LOWER, BUT MUST MANTAIN A MINIAUIA
[OF 14 (6.4 mm) GROUND GLEARANGE NEVER POSITION|
(THE ROLLERS TO SUPPORT THE MOWER DECK.

sz

THERE IS NO
OLL OVER
PROTECTION

WHEN THE ROLL.
BAR IS DOWN. 34

Lower the rollbar

only when

absolutely
ssary.

Do ot wear seat

beltwhen the roll

Bar s donn.
Dive siowly and
carehly.
Ralsothe ol bor o5
Soon s cesrance
pemits

R and ol
Slope operation
nshuchons and
warings e

™

=

=77 [HIP

oo 37

A CAUTION

Battery contains sulfuric acid. Avoid contact
shield eyes, face, skin and

* Seo operator's manual for
disposal gulde.

i and a
d contact with mercury. clothing from battery. Cigarstes, flames immediately. Keep out of reach of children.

4
-
-NA R A WARNING :,,,..kmm:u,. battey fo explode.
R o 3 . f
A\

-22-

[LIQUID-COOLED

MOTION
CONTROL

103-8109

< DRIVE WHEEL RELEASE

o) b]ﬁ‘

One turn counterclockwise to release
D0 not over-tighien

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

KAWASAKI ELECTRICAL GROUP

34

A Use dielectric grease on all wiring harness connectors.

-23-

Item | Part No. Description Qty. Item | Part No. Description Qty.
1A | 103-4734 Harness, Wiring ........cccccveeviieeiiineeninen. 1 29 | 3290-500 Screw, #10-24 X 5/8.......cccoeiiiiiiiiiicens 10
2 | 1-816001 FUSe-20 AMP .ooeeeiiiieiieeeee e 1 30 | 1-513152 Switch, Seat N.C.......cceeviiiiiiiiieiiieees 1
3 | 1-816003 Fuse-30 AMP ..ooeeiiiieiiee e 1 31 | 1-633181 Plate, Tapped ........ccoceviieiiniiieiieeeeee, 4
4 | 1-643275 Relay, 12V ......coociiiiiiiiieiiee e 3 32 | 1-522424-03 Spring Mount WIdmt ..........ccceevveeennnen. 1
5 | 1-803071 Screw, Machine #10-24 x 1/2.................. 2 33 | 1-633111 Switch, Brake N.O./N.C. .......c..cccovrinnenn. 1
6 | 3296-2 Nut, Nyloc #10-24 ......cccveviiiiiiiiiieie, 6 34 | 1-603727 Clip, LOOM .50 ....evvieiiiieiiiieeieee e 1
7 | 1-543393 Insulator, Solenoid +...........ccccceeiiennene 1 35 | 103-5221 SWItCh, PTO...oviiiieiereceeeee e 1
8 | 3214 Screw, 1/4-20 X 3/4 ....cooveveiiiiiiiiiee 5 36 | 103-0206 Switch, Ignition W/ Keys .........cccccoceeens 1
9 | 1-633396 Clip- LOOM .69......ooiiiiiiiiiiiiiiiieeiieeeee 2 37 | 1-513374 Meter, Engine HOUrS ..........cocveeiiieeennne. 1
10 | 32128-33 Nut, 1/4-20 WhizlocK..........ccccevvieiennnen. 6 38 | 103-5218 Module, Seat Delay ...........cocoeeeevveeennnn. 1
11 | 33014-00 Nut, Hex M8-1.25.......cccceeiiiiiiiiieiinen, 1 39 | 1-643115 Tie, Plastic (Large)........cccceevveeriieeeninenn. 2
12 | 3256-23 Washer, 5/16 SAE........ccccoovevieiieennens 1 40 | 1-513180 Actuator, Seat SWitCh............ccccoecvernene 1
13 | 1-523415 Spring, Seat SWitCh...........ccooceviviieenne. 1 41 | 103-2106 Key, Exmark LOgo ........ccoevvvieiiiincennnn, 1
14 | 33114-016 Screw, Hex M8-1.25 x 16mm................. 1 1-603511 Key, IgNnition........ccoooveeiiiiiiieeeece, 1
15 | 1-800282 Screw, 5/16-18 X 7 .ceeveeveeeeiieeeeiiee 1 42 | 3296-29 Nut, 5/16-18 NYIOC ......cccuvveeriiiiiiicenne 1
16 | 1-643145 Tab, #10 stud 1/4 Spade 45°................. 1 43 | 1-643037 Gauge, Voltmeter.........ccooveevvieeeiiiieenns 1
17 | 103-0283 Sender Unit, TEMP....oooeviiiiiiiieeiieeee 1 44 | 103-2426 Gauge, Temperature...........ccocoveeerveeens 1
18 | 1-643153 Washer, Alum. Sender Gasket............... 1 45A | 1-633782 Switch, Tilt ..o 1
19 | 1-523279 Cable, Battery (+)....ccccoeeeveveeeeeeiiiiieenn. 1 46 | 103-0498 Nut, IgNItIoN ..ooveeeeiieeeee e 1
20 | 1-633307 Cable, Battery (-)......cccoevvriiiciiiiiininnnn. 1 47 | 321-2 Screw, 1/4-20 X L/2....cocveveeiiiiiee 1
21 | 1-543391 Insulator, Battery...........cccceeevieeeniineens 1 48 | 1-513051 Switch, Drive Lever N.O..........ccccoveueeenne 2
22 | 1-303335 Tie, Plastic (Medium) ..........cccceeevinnene 8 49 | 3256-23 Washer, 5/16 SAE ..........ccccoeeviiieeninenn. 1
23 | 3256-2 Washer, /4 Flat........cccccoovveniieiiennens 2 50 | 103-0205 Alarm, Dual TONe......ccccovvrveiiieiiinneene 1
24 | 103-0293 Battery, 12V ..o 1 51 | 103-5379 Harness, Gauge.........cccvvvveeeiiiiinieeeeenne 1
25 | 1-303287 Tie, Plastic (Small) .......coooveeiiiiiiiiiienns 3 52 | 3217-6 Nut, Hex 5/16-18........cccccoeevrieeeiiiiennen. 1
26 | 1-633652-03 Hold Down, Battery ...........ccocveeevveeennnnn. 1 53 | 1-807513 Bolt, Carriage #10-24 X 1/2 ........ccccccn.e. 2
27 | 1-543792 Wingnut, NYIOC........coooiiiiiiiiiiiceiicee 2 54 | 103-5652 Asm, Seat Switch Actuator..................... 1

28 | 1-633651 Bolt, Battery Holddown..............cccccoueeee. 2

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

KAWASAKI ELECTRICAL DIAGRAM

039v9N3 03093

NOLLISOd 007 WelnaN NI
SYINTT T0AINDD HIIN 0380 3

D HLIH 18D B HUIA GSTD SHOLIAS THINDD NOILOW HLDB
AV
1av1S

AY Y 01T T03INDD

I Iiraa NOTIOW HT  NOLLOW HY
i
mmu ONT JJIN WOS4 0IMFTA SHO133INNDD
310N
1= 1"l ge 455244 = o
g = U 2 g5 el =585 5 23 5 8 5
% ﬂ 3 2 £ 2 22 W ] i
P
JERIIS 034/MIT 130 d313WLTOA
3
AY B NId AT 297V9 Al
NV 31 0 j T
03 i’ .
AV E—C $+1+8 s €
A MMNij A+ X V+I+8 N 2
TN ——=C INON 4401
3/ADTIN O 18/N1d LAV, LINJYID NOILISOd
YLD | [gETE) [0 13
W 1830 30 a0 ‘
. A30
EIIRE . g HILINS
. oo 0ld
I8 0 X IYNIWS3L
e 30 0 N0 - LD KLLDKS
Divo DN/ 0L IR0 - NHLAS 4 enWesL
g P ODTBAND I—
d3LAvIS @Hﬁﬁm R
034 v - ¥ IYNIWEL
IO
380 d0H
03 L 8 IYNIWNIL
o quﬁg S TYNIWEL
FINVHD
0 I I¥NIWY3L
V0
3sn4 Mﬂ HILIAS
o Bl NOLLINIL
YL 0 HOLINS Old “43L3W oMOH A TNIWYEL
N ————— D714 ‘
N ﬁ%m HOLINS 1711 “AYTE0 1v3s X TNIW3L
o AVT3 L3Y1S S TNIWNAL
= = =z 1= = @ = =55l ] HOLINS Old “3L3W oMOH 1 TNIW3L
m ALLYE 8 TNIWAL
ﬁ! @-u 0010 3O AY TR NYH ¥ OINTANEL
AVRO 13 SNOTLD3NNDD TUNINAL
O i ik} SIS 1NN 3TN TINDD 3T
L T3y (HLRLEE AYEO 1 INREINNEN HILTAS NOTLINTT

T3AFT NIHOW 8
1V NI d01va3d0 HIIN
[BS07] 34¥ SFHILIAS

-24-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

KAWASAKI ELECTRICAL LOGIC SCHEMATIC

(30VONT ivdE HLIN NMOHS

AV AV
T 1dv1S v
0dINDD

oo NOTLOW H1
- - ot o]
F -

—

OV8/NId

R =
El]
=g

— |

N30 "0

=R
DaAdRI N —vo

VeI 0

S0YTB/30NvH0
A
0
330 0

[

N9 40

N

V18
— OV
LIHA
—0v1a

——— N30 0

N30 1

0

(10 S3ONYH) NOILISOd X301

dINDD

NOLLOW Hd

e 1

WWALMEN NI Sd3A3T TOAINDD HLIA NAOHS

(Q3LIINNDT 10N

ONISSOAD S3dIM
(O31INNDD S3dIM

E3E]
EUEIR
RYAITN
ﬁ ATHNE
iy
A1 JENir} 2 e
N , ?4 b —
é/[ Nid
wo N
d3zz7n8
- AN B
TIY N9 CATTE L
HOLINS Jo1Lvaadial _— i
3
EIRIEEY - w1 [l HLIAS
ad 0 0id
SI5S34d 110 e —J
égzz\_‘w/d/?
380
A3 (NI HLINS) COYONSID
139 0Ld HLIA NADHS
QIONETOS NN
d3LdvIS
By MEZ%H
e N B
el + % T8 % 0K
lmwjmm [ B0
=3 IR [P
(VLS [N | [ 350 |
i o | = | A
ENJE| i3] VT f o S| o |x|
div 02 . I BB REAS
e T T | Fy rerer
g S| =8
@ - J = =ElEk
7’ L X IYNIWSSL
g L L \\\\\
7 == ﬁ 13104 A TINNIWS3L
= 2e =3 == = o 7
E=Ermn 88 2EBE& = E & gEEeseE -2
[ T -
{ ¥V IWNIWS3L
% S+I+48 18vIS 'E / _
- IR 139 A+ X | v+l+d NS 2 a WNTHYIL /
= dhnd i) _ 3NON 40 1
ONMOA MR I3 Iwwwmm DWW, LTI NOLLISOd S TWNIWEAL
HILIAS
NE N i , T TYNIWEL
HLYd30 HLIN NNDHS AT NI
HITH NATHS 300N
AYTH0 L3S

-25-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

SERVICE RECORD

Date Description of Work Done Service Done By

-26-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

© 1997-2004 EXMARK MFG. CO. INC. PART NO. 103-7212 REV. A
INDUSTRIAL PARK BOX 808 (402) 223-6300

BEATRICE, NE 68310

ALL RIGHTS RESERVED PRINTED IN U.S.A.

SEE EXMARK'S COMPLETE
LINE OF ACCESSORIES

RIDING ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM
DECK LIFT ASSIST KIT

HITCH KIT
LIGHT KIT
MICRO-MULCH SYSTEM
ROLL OVER PROTECTION SYSTEM (ROPS)
SNOW BLADE
SUN SHADE
TRASH CONTAINER
TURF STRIPER
ULTRA VAC COLLECTION SYSTEM
ULTRA VAC QUICK DISPOSAL SYSTEM

WALK BEHIND ACCESSORIES

GRASS CATCHER
MICRO-MULCH SYSTEM

STEERABLE SULKY
SULKY HITCH KIT
TURF STRIPER

Check us out on the Web:
www.exmark.com

FAX (402) 223-5489

WWW.mymowerparts.com



